L2913 e
S CYCIANGE 2'—‘)“'"

(U) quwcéw 2

-‘%-"‘-'J’-“CJ-“‘-“-“JLG‘&“-‘J o
'“c.\u\suu
u.aw(u)‘;xd\g_u.\m.d\c.\_}ubds)db Yo /0 C.JJLUL\JJJ‘_,“eS,&JLh&UL!Sé‘OJL&uyb ,
‘\S)«u?y/re"~~ mt'dlul}:.:uc-l.w:.!lu)dlomum&u;mt/fj)m@)u_\lldbclm '
c&‘d&d\;b).hu/d};md‘wdbc" @J\Jﬂ‘é.va.«" .JﬁwsJu’“ﬂ/?uch.\JﬁuMJu '
‘ om;ﬂ!uﬂlcyuu ulﬂtwwsmaw_(\\)d‘,h (£ pdy dadad/ () sixlly
Aadlae Unne 4al8) o (88 g0 Al () 508 Slea Ol ¢ adial 73 gaill aniEi g Axal ya 2ey 43y Ala Yl Ca a5
?M‘ C.\)A_\SL) Gy gm Oled Yl L_a\s.m\}d\eme\)d\ﬂ @Juc.khuﬂ =il o pall ol
¢ Al laa ol Hazwi(.s)uymw_,x.-_ua,gémuwf,my\,wm@mewybuw
- A0V cldal AL Y1 e ¢ Yoo G A4 A a8 0 5L Jamall 5 il 435y
CAJA.NJ&JJUM?M\M.UJLASASJM!/JJ.\AJAHM‘@JM?‘J.\N‘ A
olse 4ijllne 5 )5 puin g 3 gailly 359 Ll Ty daliill U\@M‘uﬂlom&\&me‘ﬂﬁﬂ k|
[...]

The contact person assigned in the factory for clarifying any technical queries is:
Eng. Saad Zaghloul Quality Assurance Manager
Tel: 03/457761 Fax: 03/457762

Page 13 of 26



3. Design Data

Currently, all Industrial wastewater streams from the factory is discharged directly
to public sewer with a total average flow of 250 (m°/d) and maximum flow of 300
(m3/d). The levels of pollution parameters which characterize the main waste
streams produced from production units are shown in Table (1). These values
represent the current situation in the factory after removing the Molasses
production unit. Several analysis samples were taken by the company (Annex
(2)) and can be used as a guideline.

Table (1): Recent levels of pollution parameters in waste streams compared with

law limits and preferred effluent quality limits from the proposed IWWTP

Current Law limits Preferred Limit
FARMRRR | e Sislioh (44/2000) (+10% less than law limits)
pH 7.16 6-9.5 6-9.5
TSS, mg/l 955 800 700
COD, mg/l 2080 1100 1000
BODs,mg/I 1380 600 - 550
O&G, mg/l --- 100 90

Results shown in Table (1) can also be used as guidelines, but it is the full
responsibility of the contractor to depend on his own analysis for the wastewater
streams. A treatability study could be necessary prior design to fulfill the required
performance of the proposed system and should be conducted by the bidder and
under his responsibility.

The treated effluent design parameters shall under all conditions comply with the
limits of Law No. 93/ 1962 and its supplemented Decree No. 44/ 2000, for
discharging to the public sewer system. Bidders shall be fully conversant with
these limits.

The process design shall take into account normal operating fluctuations to
perform significantly within these normal limits in accordance with accepted
practice.

Page 14 of 26



LiptonTea CO

Mosque
water
Workshops Treatmerjt
3 . . Boiler |
WC Primary Screening Boiler I
‘ E Boiler Section
. C!Imﬂ Peelers D O o O
Al Alaamin new wm-kshup Screen aDl’yEl '
Press and T Packar:
Packaging iilistoon Screen & Dryer Il i Lipton
Tea
Sereen&Dryer Il Cookis @ co
Lockerroom ScreengDryer | Reatiar] Kneader |
o—— Roaster 1l Kneader Il |ooker @
- |
Roaster IY Final ) g: ci:ain
Screening 9" | Halawa Produ tion
Cooling &
R Production l
oom Tehina storage tanks
seclion ‘
HalawaBar section Grinding . .
- Adminestration
ection
Bar cuttingroom
Electricity Board
Stores |
Store gate Store Gate
Generatar /,,«; Laboratory
Electricity Security
Room
Gate I Chigsy for foodindustried CO Gate |

Figure (1) A layout diagram for the factory indicating the proposed area for installion of the

treatment plant

Page 15 of 26



4

6m

Figure (2) Area of proposed IWWTP

16 m

Page 16 of 26



4. Process Description

The following description is considered as a guideline only for the bidder and not
an actual one.

The combined wastewater streams is passed through bar screen then fine
mechanical screen to remove large particles (sessame peels, Halwa pieces ...
etc).

The wastewater is then collected in an equalizing tank for homogenization then
pumped to the Dissolved Air Flotation (DAF) system where appreciable amounts
of fine suspended solids and oil and grease are removed leading to a great
reduction of TSS, COD, BOD and oil and grease levels.

Treated effluent from DAF unit is discharged to public sewer as being within the
allowable limits.

Sludge from DAF unit is then passed to the sludge holding tank to achieve
additional sludge stabilization and decrease its volume, then pumped to the
dewatering system.

5. Scope of Supply

The scope of supply of the Wastewater Treatment plant components shall be
according but not limited to the following:

5.1. Chemical Treatment (300 m%/day)
5.1.1‘. Bar Screen

Quantity: One

Type: On line bar screen
Solid width: 10 mm -
Material: Stainless steel 304.

Page 17 of 26



5.1.2. Fine Mechanical Screen

Quantity: One

Type: Aqua rake on line screen
Solid width: 1 mm

Capacity: 15 m*/ hr

Material: Stainless steel.

5.1.3. Equalizing Tank

Quantity: one
Capacity: 100 m®

Material of Construction: Concrete, lined from inside with impermeable agent.
Preferably underground due to the limiting available area.

The tank should be equipped with a stainless steel submersible mixer and air
diffusers coarse bubble type to avoid any anaerobic growth or sludge settling.

5.1.4. Influent lifting pumps

Quantity: two (one standby) to transfer the wastewater from the equalizing
tank to DAF unit

Flow rate: 15 m% hr

Type: Submersible

Pumps will operate automatically in sequence according to the quantity of the
effluent received in the equalizing tank.

Material of construction: Casing: cast iron and impeller: stainless steel
Shaft seal: stuffing box

Head: according to bidder’s design

Motor: Squirrel cage electric motor with IP68 protection

Power supply: 380/50HZ

Isolating valve: gate valve per pump header

Non return valve: swing check valve per pump header

Control: float switches or equivalent

Page 18 of 26



5.1.5. Dissolved Air Floatation Unit (DAF)

Capacity: 15m® hr

Material of construction: stainless steel and HDPE
Quantity: one

Accessories:

e Flotation Unit made of stainless steel 304. The tank/ functional
elements are equipped with pipes made of stainless steel. The flange
connections are also made of stainless steel

« Pipe flocculator unit for mixing chemicals made of HDPE.

» 2 injection points for flocculant and coagulant

¢ Stainless steel mixer

o AISI 304 skimmer for floating sludge with adjustable speed control
driven

 Recirculation pump, horizontal, Centrifugal capacity according to
bidder’s design

o Polypropylene corrugated plates

e Aeration system, the bidder's must give his own calculation for the
system, air requirements, and aeration devices.

5.1.6. Chemical dosing units
1. Chemical dosing pumps

Quantity: two for coagulant and flocculant.

Min Flow: as per your design

Type: Diaphragm or equivalent

Power supply: 220/1Ph/ 50HZ

Valve application: Injection valve type

Material of construction: Suitable for the type of chemical to be handled

2. Chemicals tanks

Quantity: two

Capacity: 500 liters

Material of construction: rotation molded polyethylene

Tank is complete with transfer pipe work and associated fittings

Page 19 of 26



3. Polyelectrolyte preparation and dilution unit include

Agitator, Level control, Powder feeder, Polyethylene tank with suitable
capacity.
5.2. Sludge-dewatering system

5.2.1. Sludge holding tank

With adequate capacity not less than two days for sludge accumulation as it
receives sludge from DAF unit, capacity to be determined according to
bidder's design. Tank is fitted with sludge inlet connection and sludge draw-off
connection to sludge dewatering unit

Tank to be constructed from epoxy lined steel or water retaining reinforced
concrete structure

5.2.2. Two sludge transfer pumps (one stand by)

Positive displacement. Air operated double acting diaphragm type, complete
with motor control and pressure relief devices, Power: 380/3Ph/50HZ
Control: float switches or equivalent

5.2.3. Flocculent dosing unit

200 L polypropylene tank.
Flocculants dosing pump, flow rate as per contractor design.

5.2.4. One Filter press

Side type with minimum of 20 recessed square chambers. Center feed and
free drainage to drip trays for gravity return to the treatment plant.
Polypropylene cloth, manual plate movement and press closure by manual
/hydraulic pump operation

The dewatered sludge should contain a minimum of 25-30% solids

Bidder can offer alternative to filter press such as belt press, decanter
centrifuge ...etc

Page 20 of 26



5.3. All Necessary Control Instruments required for pressure, level flow
...etc should be included.

5.4. Control Panel

Outdoor type, complete with necessary starter, overload protection, duty
selector switch, run/stop indicator lamp and all other necessary accessories.

5.5. Pipe network.

All necessary structures, pipe-work, valves and fittings, electromechanical
equipment, instrumentation for operation and control miscellaneous
equipment necessary to:

e Transfer waste effluent from existing collection pit to the equalizing
tank.

e Transfer effluent from the equalizing tank to the DAF unit.

e Transfer treated effluent to the sewer line.

o Transfer sludge from DAF unit to the sludge holding tank then to the
dewatering device.

5.6. Monitoring Devices

Bidders should include the necessary test kits for analysis and control
process.

e Flow measuring.

e pH meter.

e COD (HACH system or equivalent).

e BOD apparatus, with thermostatically controlled incubator.

e Electric balance.

e T.S.S meter.

e Extra spare electrode for pH and conductivity meters.

e Glassware (Imhoff cones, graduated cylinders, glass beakers, flasks,
beakers ... etc).

e Lab chemicals.

e Sludge stability.

e Thermostatically controlled laboratory dryer.

Page 21 of 26



Claally £ 558 ddadll o3 vy Form (B) / (&) ¢l ciiatl) g sal

i
]
i
i
i




Al Alaamin
Press and
Packaging

LiptonTea CO

water
Workshops Treatmerjt
2 ! . . Boiler |
WC Primary Screening E’I'Ef M ]
E::l Boiler Section
Clini Peelers O O 0 O
new workshop! Screen &Dryer |
Tehina Packagi
i sekettion Screen & Dryer Il bl C0C 0 Lipton
‘ Tea
Screen&Diyer Il Cooker @ co
Locker room Sereen8Diver ] Roasiar| Kneader |
= o Roaster |1 Kneader Il |(ooker @
Roaster IY Final galakwa'
Screening 2°K39NY | Halawa Prod
Cooling 2 I
Production
Hogm [TeFina storage arjks
section J
Halawa Bar section Grinding = .
X !kdmlneslratmn}
- Section
Bar cutting room
Electricity Board
Stores I
Store gate Store Gate
,»:’///5’// //,
Generatgr / //«%:%il Lahorator
Electricity 4;3,/ /;(_;{;gj | |Secuiy
Room
o et Lo s
Gatell Chigsy for food industried CO ]

Figure 1. A layout diagram for the factory indicating the proposed area for installion of the

treatment plant

Page 15 of 24



PH Adjustment —, Alum Polymer

— Treated
Effluent

Service
Tank

Sludge

Polymer

Dewatered ¢

Sludge

Filter Press

DAF: Dissolved Air Flotation

Fig (2) : Schematic Diagram for IWWTP




ol oSV e DS b i e Al Alaaa ey S oam
s> Ay (COD) WibaS dllginall cpanS ¥ ¢ %0V 5o Ay (BOD)aiienl

; e Load, tons/yr. Pollution load
Parameters L ‘ : i
before after EorACHO
BOD 113.85 49.5 64.35
COD 171.6 90.75 80.85
TS8 78.78 66 12.78
Total load 364.23 206.25 157.98

Sub-project inputs and outputs

AN e Gieall o8 ae 3850 %) 1YY sy IS G by 5al) ¢ %o

49.5

BOD 1380 113.85 600
COD 2080 171.6 1100 90.75
TSS 955 78.78 800 66

Environmental gurantee

e The contractor shall guarantee the following indicators
levels as maximum levels in outflow of the IWWTP:

Indicator Unit Environmental Guarantee
pH -—- 6-9.5
TSS mg/l 700
BOD mg/ | 1000
COD mg/l 550
0&G mg/l 90
Yo

Olaalls £ 355 daail) o2

Form (B) /(@) sl ibatl) 73 gai




Olaall g 595 daudl) oda

AR Form (B) / () ¢l bl gl gad




Iaal) Gipal) dip dhaulsy dlal) W bl Zadd) Luld) gkl e

Aalad) daall el agaall aa ¢ stailly (el o) Lo Liiad) el

LUl das) s Al Bl da g8 Jstwal) (addd) e

(L) saf) A L) D5l

Glulal Lald 5362y @b oo ¢ Juaill Laiall L@l gkl e

pAs y8al) dalleal) dasa Jids le Jsiwal) i)

il aay g o liall Gl Jlae (b dualial) S Hal Gt Lga jh g Aallia 3ae) A%

Lasle Cpbalal) qup iy Jadis quS i 08 Al ghasall b5 5y pall 4S80 o Kous



- @Muﬁuhsdm(\)taju

C_ums\fmi

s Al 22T 3 sl aul

s gl : gl

AS ;A s Al 34T a8 s
- Al e i il a S

Ay JuaiV) Sy 3 sl sl
+ Rl 321 8] pay a3 3l
: il psbr Al padlll ol
: Aisal) Jada 2y
oSS g ) il
sl P Al a2 )G
e AN et

s ombdl 48 b

sl e JJN JLP Al s a0 etV 8 |

| s bl 48 fpe
wxdsafajsjnd\ﬁswuwjwwmmwyswueu |
d.\na.d\c_ﬁl.uml.u?uj

2 S ﬂi/ieﬁ)@ﬂ\uymwbﬂ\uu_ﬂhdﬂbﬂ\@LuMJm?u
' - o (*)ebc%w
L Al laal] e LN clite Y] s

u,,t_.sn_, REPPA UAMS\ (mi
o ; L’;ﬁjl\ ' e )



D a4l

sl el & olil) v

(£)pdizis

ekl A A anal) s

2 'éﬁa‘)\:ﬂ‘

P bl Sy A Gt ol

t e o senall ailly g jlia g Gl i

i aau s a4l
Claudl | AulBall | plawdl | Auliall | plewd) | duliall

gLl Glasg -

3y layy qaasall




Joall diay dnen iy 338511 SlLgindl

o-lolaﬂ Jlotll Jolaz o |

: Jooll diadg dldigll -1
Laaglaicas olsdsiaul oo Joall daall g, hall diuail dagse slglaos dyildl o4 Hgun
dclahlly joumnilly d2Luall § pouasll 08 daily daolle Sil&,yads degono Jash ga doadis
ddatlaoll dy paoll asladlly gailadll o G150y Josull dunmn diey yadgil 381001 Jaalolly
| :Jash e dayalall 514kl daldy dig i gle
Ja-ldl daiaassll d:u!m J0 () oy Galoll 20 d.ﬂﬂlg.lo Joxll dias Jila a,l,:.ll alagas Jaa -
o do3ull a.J,ul Slilead] 216 piolls salsts Ssm
o.dola.ll daloa) o3I dusldgl d3mally Juslloll oladiuly a9 oig Hgau —
3oLl o1 g al] e Ll clyaus aciegghal dyailio olat Hgau Joull ey Jals dolagl—
_ A _ 1elamll Sasatig d.uuull d.mh NES
ks g &..:uu_u Ang gausiall laggons ylic Jala o33 gus Lgplasf sldoall g s -
e o sandie g a3 g Jolally Joall diyy gle Biliaally dgilpall 1Ll |
,:.u.._,l o .u,.u S plasgl dlla Jals osil dslosy u,r.,o.,.. Hgu plasfll yalic glysa—
n-la,a!!g AN | aa,.d
S | | o e : sl gl dad |
kB M \;\_1."9 dseLall J.._.uon, saaailly a.L.UI, 4 Lyally popunill daLim o | ,lu |
g Lay asouoll sganll e ac L1 g 5ot g Laia a9l oo aliillaghi lags
4yl Lasi La.s,.-., dlls o9 ;lu,n.ll a.m.l m.\n.dl dlas ;m,.- iG] ...ol.s e Ja<Ldll
| | | (gaygll) Judianl]
;\h LM—“@-I—-I-I—I&-I,\L:.:HIL,L:\MA—L& gausiall gyl dlalyo oy Hgu =1
e . Jaﬂmdld,d;halnkdlyhaol\ghw\nﬂuhlhoulg
@.ul,_vx& J, _,_11& d.‘l] .:IAIA_ul) J~o \xJLr. Jlol ‘oLh..u Jloall e g ol dgau— Tt

(,ula& m&a;,.-.& -

o elak d.ﬁlllllﬂlh-l—l.lkllukdnlg‘lﬁd.\o &Al,g\”dgﬁa .ig.ul ;t.nao.“J.ah Joﬁ-"(olh-l \”



9 gussimo Alyi] ey diluadl Jloal g4 dalle dcLi% 9 Jou Gyl Juassi oy Hdgu—£%
_ d.lL:ﬂ]lJloﬂlMd.l.“ﬂ dysd '
..,u.ll s ‘u,a.u 135La5 oae (o Aalall ,-.L...ulh,.u dayes Sbuled Jo olg dgm—0
bt el ainglly 199 £ iud £ oy gaslill it Lay Agossoll
. aslall gle JAlall go 53 gl Spsa 0z gle Jonsh gilsoll gousis oaont Jos @ha Sgu—D

: alolall daloa] aagoll o dastioll dasliall Jilussll

dlasnoll diaadl dalon g d& yilid Ly Gualoladl daleal do 34l yaalasill
 daimo jalsel gl 4929 0ac Jo slalill pimolly galolall g da Joau L]~
o dutlle S¥aney Joall Giasc198 80805 gle Jotidis pimolly yohitio dygas ollad sLiuil—
e lllsl] 5 aglso 3233575 Jash ga @il lpall
P m-t-u" Jasall 8 silaal 31 a1 213 alyaly Joall Gy slon gle dapas Sl s1pa] -
d.:Un.ul Joall disyslyal soturoll gaumaill do 541 pueglanll 31850 a1l ads gaye
199 i £ o) gLl g3 Loy agoumel! g5l sgaall
* Jash<liag ,g.;.-l,.-.,ll, (Js L) pimolls gualolell jusle pmisi~
, d.ulun.oll .al,.oll 3 ,oL'xll slgoll iy jarisy Lo dolyay mhn.ll d.oﬂl alaLidy] Gaalati—
Lole gl 31, Lea1 152l
4.-4,,1] Jﬂa. d.al,ll el d.;lola.ll peo
Lyl Jals dalaldl .,ma.ugu djpa paaii-
+ ggssielll 3 oLef ¥ Gisol e pdall 8 snlyill ils o ilall—

u..l..n ,lal_ull 5o a_.u] lnolml algll il daligll Slsno Peye Josa gls u'
3 Joding gy dppalal 2alll 595 Jaik gl dnyso g0 dcayidill Jala e Liall bLcll g
sl Jal piaall Jals gle yai s lallowiaal splholl dylisll sloso go de gozo 52

. J,.u]l 1ial ,:,:.,.IL-, shsll ggil ..uul.ao" Sl m:.udl dyldgll Sloaol danioll dslall
L.nol.s:..iml..-,llaoll d.uuLlo" ..loaoll .u.u.ap.u -



Safety Glasses a..:a.h 3 dylhai

daalaj dylhs
Safety Glasses Gloves xl;lad

Lty il
Safety Glasses |

il 5_133
Gloves

Lpisally dlygo |
Apron |

- aasll gola
Face Shield

Siljlad
~ Gloves

Sgnailly dlaso
Apron

Lgially 4yl
Safety Glasses |

Calylad
Gloves

| Al doles
~ Dust Mask




iy dlla

Safety Alites | | g doloe
o8 L 21‘ s
Glasses Gloves | Saciwlls dlijo " Dust Mask

Apron

éﬂ;i‘“&! ajlh-i . o0 P ‘
Safety Glasses | Sljlad | dyiallsa dolos

Gloves _Vapor Resp.

Sty dyllas | dyisll s doloa

el s oo : ] G,

| Safety Goggle Glojves i -é'mu-;dl-m - Vapor Resp.
5 . pron -

‘ _égﬁmﬂ-giijlkd‘ S A
Safety Glasses ; _ dydall s do _
' _ Gloyes il

Dust& Vapor Resp. |







il dyialll s dolos

Safety Goggle | Gloves iy ,_-.-iu;
- APron | yanor & Dust

‘ Resp.

| A—035 0a—tasd
. =198
Mask &
Airline

- aljlad |

~ Gloves

© Uushslia
~Long Boot |




it Agm ale s galoLall dollaus damag pisaoll Jils dyiaoll daally dotlaall aoLiys otios

ainy pinoll Jils ay oady gill bl ill s J4 glolall dpatdidl dotudl Sloo ity